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Applicant's Name .............................. | Shenzhen XTAR Electronics Co.,Ltd
BT T v GREYNTH % e rid 1A R )
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Sample name ...........c.c...coc.............. |REChargeable Li-ion Battery
FERB TR oo | P70 HLER S HELI
Trade Mark ........cccceveiiiiiinied ®
Model ...l

o AA 1.5V 4100 USB-C
ZiL = USSR
Ratings......ccovviiiiiiiidd
. 1.5V, 2450mAh, 3.67Wh
BIE A e
Classification.................cccceeeenneeeeet | Li-ion Battery
MM e | BRI HLR
Appearance................cccceecuvveneeee...... | Blue Cylinder
Ly I i 2] i

Details information of the battery and the cell built in the battery, as following:
FELVHB AT FEES R PR RS B L T 3R

Product Cell Battery
e H ot FHL
ng? NCR14430A115 AA 1.5V 4100 USB-C

Norg%fi\' %ﬁage 3.6V 1.5V
Rated capacit
e %g\f’% y 1.10Ah 2450mAh
Standard charge
current 230mA 490mA
bt 78 L LI
Standard discharge
current 230mA 500mA
8 H LR
Maximum
continuous
charging current
BROK S 7o F LI
Maximum
continuous
discharge current
R OK SR FLIR
Limited charge
voltage 4.2V 4.75V
7 HL R 1] F
End of discharge
voltage 2.5V 0.8v
A& IEH R
End of charge
current 34.5mA 49mA
70 HL A b HL IR
Dimension
G
Weight
A

1100mA 2450mA

2500mA 2000mA

®12.1*40.8(mm) @ 12.5*49.5(mm)

18.5g 20.71g
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Possible test case verdicts:

s TR B A5 R AR IR

Test case does not apply to the test N/A

SRIE AE T2 s | B

Test item does meet the requirement |P(ass)
TR H M EFRAENE R o | B

Test item does not meet the
requirement .......ccccoovvevcciiiieeeneeenld

DI H AT SRR ER

F(ail)
Rtk

Testing:
Nz

Date of sample received..................

B E o |2028:0290

Date(s) of performance of test..........:

S e 2025.02.10 ~ 2025.02.24
HRRPAT H I

Test result: Pass

RIS F: it

Remark:

T3 Vibration and T4 Shock test place in the Room 101, Building C, Xueziwei Creative Park, Yabian
Community, Shajing Street, Bao'an District, Shenzhen, Guangdong, China;

T1 Altitude simulation, T2 Thermal test, T5 External short circuit, T6 Crush/Impact, T7 Overcharge, T8 Forced
discharge test place in the Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
Yabianxueziwei, Shajing Street, Bao’ an District, Shenzhen, Guangdong, China.

BrE:

T3HR3), TR RE R ERIITERXPIHAER LU X 2 FEAZREC #101 Fot;

T1 B ER, T2 WA, T5 /MFERE, T6 HFrEA%d, T7 id7m, T8u&HIH M AE FETIITERX
PHEEELZ TR EE T EAK101. 201, CH:301.

TRF 4- S 329 Ver.: AIQ

FYRIENRRNDBIRAR | btk FRIHELXISH BRI REAF FEEETIVE A#R 101, 201, C#k301
Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: 1-2F, Building A&3F, Building C, Juji Industrial Park,
Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China

jﬂ EBIE Tel: +(86) 0755-82591330 | Mff&E E-mail: webmaster@lcs-cert.com | it Web: www.Ics-cert.com
FRBEIFEN Scan code to check authenticity


mailto:webmaster@lcs-cert.com

S

Page 5 of 19

Report No.: LCSA11134226SA

[ . CONCLUSION 4512

ltem Sample Number Standard Conclusion
HH FE g 5 P it g5
Altitude simulation PASS
e AU i
Thermal test PASS
[EESUEES i
Vibration PASS
HRE BO1-B10 UN "Manual of Tests ofs
Shock and Criteria" PASS
e ST/SG/AC.10/11/Rev.8/ L Fs
External short circuit Subsection 38.3 PASS
VAN e il ae A br ik T &k
Crush/ Impact CO1-C10 M) B8k 38.37 PASS
B M i
Overcharge PASS
i 76 HL L B11-518 &tk
Forced discharge PASS
SR O It c11-c30 &tk

Notes£iF:

The conditions of the battery of sample No. B01 to B05, B11-B14 are at first cycle, in fully charged state;

B 45 B01-B05, B11-BA4RPIRA A3 — M52 B 70 O 3050 4 7 R RS 0 Fi it

The conditions of the cells of sample No. C01 to C05 are at first cycle at 50% of the design rated capacity, in fully
charged state;

FE 25 CO1-COS IR 25 9 5 — AN 22 5 78 FEUBCE A U1 5 4 70 AR S B 8 B BT A 1950 % 1 i b

The conditions of the cells of sample No. C06 to C10 are after 25 cycles at 50% of the design rated capacity, in
fully charged state;

FE i 5 COB-C1O MRS 9 EE T3 B 78 W0 H o 0 5 24 7 HEUIR S L 8 B 0T HA 1 50% 1R FELES

The conditions of the battery of sample No.B06 to B10, B15 to B18 are after 25 cycles, in fully charged state;

F i 2 5 B06-B10, B15-BABHIRA N AE — - TN 58 B 7t i st Hi ) 65 o5 56 4 78 FUIR S I Fi vt

The conditions of the cells of sample No.C11 to C20 are at first cycle, in fully discharged state;

R 25 C11-C20 PR A5 9 55 — AN 22 5 78 FELUTBCRRL A 91 5 4 T R AR FR) RS

The conditions of the cells of sample No.C21 to C30 are after 25 cycles ending in fully discharged state.

P d 4 C21-C30 PR A N AE — TN 78 H T30l S 485 AR 5 4T RS A RS
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II. MAIN TEST EQUIPMENT 3= 2Ll i% %

TRF-4-S-329 Ver.: AIO

Instrument Name 1% %8 4 ¥

Battery charge tester Fjth 76 5 HE IR

Battery low press tester =LA FH

Rapid temperature rise tester Hiuik 5 28 R4 A1

Vibration tester #Ezh&

Vertical shock Tester FEE &4

Battery external short-circuit tester H 45 #iR A1

DC source Hififa /& HE

Battery crush tester HLithH7 EiRIEHL

Battery impact tester FiithE 4 h o 50 AL

Scales K

Digital multimeter /i i3

Temperature recorder i & ic 541X

Temp.& Humi. Meter J5i% )% it
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[II. TEST METHOD AND DATAMNA 77 1158

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

NI BRI L A I AT ARG T1 2 T5. IS TEO AT Al FH A 34k () M it B Fa b 4H o B8 T 7 m) LA
JR A AEIRIR T =TS Al A I i ARSI () B 23047, DAEE ARS8 v P P 2

BOR AT I TEE S ol ER . ORERATCE KT HARAS b E L i A AR R JS BT B B AN N T
HAE AT X — 08 Hi FE R 990% A7 5% FEL H A ZESRANIE F T 56 4 T F R A& 1A LV R R v 24

In order to quantify the mass loss, the following procedure is provided.

mass loss= (M{—M2) /M1X100%

Where M1 is the mass before the test and Mz is the mass after the test, when mass loss does not exceed the
values in Table below, it shall be considered as “no mass loss”.

R RAR I N A5

FiEfik= (Mi—M2) /M1X100%
KAMAZ R AT PR, M2 f5 iR . Wi SRR FRIIEE, BN “RRERL” .

Mass M of cell or battery Mass lost limited
Fo vt B PR 2Lt M Joi B AR PRAR
M<1g 0.5%
1g<M=<75¢g 0.2%
M>75g 0.1%

TRF-4-S-329 Ver.: AIO
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Test T1: Altitude simulation & ]

Test procedure RBFEFF:

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 % 5 °C). ¥ FE S 7E 1K SR K T11.6kPaflif £20°C £ 5°CHIFREE N A7 E D6 /NS

Requirement E3R:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFERTCIRI. ToIRA ToffiR. o BL R TORE K, HLE ik 56 Jm T 3 R R S AR T B i T 3 TR 990 %

Data%{#Z:
Pre-testill i iy After testill izt 5 Voltage after
No. Mass loss teSt/VO”?Qi Verdicté
4 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JR AR pre-tesF ﬁﬁr@i CHlE#)
() | WJE(V) | Fif(g) | HUR(V) (%) J HL R
L (%)
BO1 20.698 1.52 20.698 1.52 0.000 100.00 PASS/&t%
B02 20.707 1.51 20.707 1.50 0.000 99.34 PASS/& 1%
BO3 20.685 1.52 20.684 1.52 0.005 100.00 PASS/&1%
B04 20.692 1.50 20.692 1.50 0.000 100.00 PASS/ &%
BO5 20.701 1.52 20.701 1.52 0.000 100.00 PASS/&1%
B06 20.683 1.51 20.683 1.51 0.000 100.00 PASS/&t%
BO7 20.695 1.52 20.695 1.52 0.000 100.00 PASS/&t%
BO8 20.703 1.51 20.702 1.50 0.005 99.34 PASS/ &%
B09 20.695 1.52 20.695 1.52 0.000 100.00 PASS/&1%
B10 20.684 1.50 20.684 1.50 0.000 100.00 PASS/&1%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TR AR, R B TEE KR

Test T.2: Thermal test i #JA,

Test procedure MAFEFF:

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed
by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 £ 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

BIGAE R IR IR 55 T72°C 22°C TR D6/, RJEFERKIRESE T-40°C £2°C T ED6/N . #A
AR i 5 FEE 22 T ) B RIS i) () B 30 3 b o X — X FEZE H 10K, B B AT AR E IR BRIR £ 20°C +5°C R A7 7iK24 /)
If o ST ORHY F RT R 2E R R T i A i I TR 2R/ R g 127N

Requirement Z3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
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immediately prior to this procedure.

FORFERTCIRI. ToiRA . TofiR. o BL R ToRE K, HLRE ik 56 )5 T B R R S AR T B8 i T 3 IR 990 %

Data3E:
Pre-testil iR ;i After testill it 5 Voltage after
No. Mass loss | testVoltage Verdict#
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRER | pre-test ‘ﬁﬁgu CHl s
JiiE(9) L (V) i (g) HLE(V) (%) Jei H R AR
il HLUE (%)

BO1 20.698 1.52 20.685 1.49 0.063 98.03 PASS/ &%
B02 20.707 1.50 20.692 1.47 0.072 98.00 PASS/ &%
BO3 20.684 1.52 20.671 1.49 0.063 98.03 PASS/ &%
BO4 20.692 1.50 20.680 1.47 0.058 98.00 PASS/ &%
BO5 20.701 1.52 20.684 1.49 0.082 98.03 PASS/ &%
BO6 20.683 1.51 20.672 1.48 0.053 98.01 PASS/ &%
BO7 20.695 1.52 20.679 1.50 0.077 98.68 PASS/ &%
BO8 20.702 1.50 20.685 1.47 0.082 98.00 PASS/ &%
B09 20.695 1.52 20.679 1.50 0.077 98.68 PASS/& %
B10 20.684 1.50 20.670 1.47 0.068 98.00 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TR AR, R DL TEE KR

Test T.3: Vibration #z3))

Test procedureliXFEF:

1. Cells and batteries are firmly secured to the platform of the vibration machine /£ 5 ZE FEl b 22 35 2R 50 & (1)
TR

2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/#Rz) LA IESZIIE I, X B SZ \7HZE i %2200Hz, 48)5 FEIEI7HZ, —AMEHFEL15
VAR

3. The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18
Hz is reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until
the frequency is increased to 200 Hz/XJ #4400 N7 22 H- G ORI 1gn 10 KON B2 B B 18 k2%, R a iR
MERORHFTE0.8 oK (EMIFE1.6 ZoK) JFHG NN B 3 fie KMk Lk 28gn (A L1950 HizE) , A de K Id FE Or47
7E8gNn L EIAA I N #1200 ##2% .

4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /&M i M =AN EAHTE B J7 1) _EAEFR12 ¥k, F£3 AN/,

Requirement Z3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in
its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

FORPEM IR ol oM R. o B TCEE K, AR e Jn T i B AN 106 AT T i L 90 %
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Data%{#z:
Pre-testil iR iif After testill i 5 Voltage after
No. Mass loss | testhVoltage | 0 ot
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRER | pre-test ‘ﬁﬁgu CHlsE
Fi() | REE(V) | Bi(g) | IE(V) (%) | JE IR
i HLE (%)
BO1 20.685 1.49 20.684 1.48 0.005 99.33 PASS/ &
B02 20.692 1.47 20.692 1.47 0.000 100.00 PASS/ &%
B03 20.671 1.49 20.671 1.49 0.000 100.00 PASS/ &%
B0O4 20.680 1.47 20.680 147 0.000 100.00 PASS/&#%
B05 20.684 1.49 20.684 1.49 0.000 100.00 PASS/&#%
BO6 20.672 1.48 20.672 1.47 0.000 99.32 PASS/ &
BO7 20.679 1.50 20.679 1.50 0.000 100.00 PASS/ &%
B08 20.685 1.47 20.684 1.47 0.005 100.00 PASS/ &%
B09 20.679 1.50 20.679 1.50 0.000 100.00 PASS/ &%
B10 20.670 147 20.670 147 0.000 100.00 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TR MR, R DU TEE KR

Test T4: Shock 7

Test procedureill i AfEF:

1. Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support
all mounting surfaces of each test battery.

2. Each cell or battery shall be subjected to a half sine shock of peak acceleration of 150gn and pulse duration
of 6 milliseconds. Alternatively, large cells and large batteries may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

3. Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations

DARG ] FROHE 20 ] 72 E R B 22 B3R T o A FEURE il AU AE 9 150gn (-4 IR SZ I 2 pb iy, kb 546 =
Fhy ORI R AT R 2R R il 2H 8 52 e KNSR B2 50gn AR i 2 S 18] 11 220 )2 I 5% b il o EANRE L 028 SZAR
U AR I B ) IR 52 R o /N TR K R 45 SR I T) B D9 @ 22 0 9 AR 725 8 LV Bk o 5 S I TR B 11 2240 . T T
(0 23 OBETH SRR L R NN B2, R JIAE =S ELAH 2 EL A RE i 22387 AL IE DT M 2232 = kb, $1E T
2 =i, SIEEZ18K .
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Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(gn) = (lr:ZiSO) 6 ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration(gn) = (f:azzo) 11 ms

whichever is smaller

Requirement ZE3K:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFEM IR ol TofR. TR LTS K, BLRE a6 fn T i B AN 106 BT T i LA 90 %

Data%j#7:
Pre-testill i iy After testill iz 5 Voltage after
No. Mass loss | testVoltage |, o
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRER | pre-test ‘li?gu CHlsE
FifE(g) FLE (V) JiiE () (V) (%) Ja H A
il FLE (%)
BO1 20.684 1.48 20.683 1.48 0.005 100.00 PASS/ &%
B02 20.692 1.47 20.692 1.46 0.000 99.32 PASS/ &1
BO3 20.671 1.49 20.671 1.49 0.000 100.00 PASS/ &%
B04 20.680 1.47 20.680 147 0.000 100.00 PASS/ &%
B0O5 20.684 1.49 20.684 1.49 0.000 100.00 PASS/ &%
BO6 20.672 1.47 20.672 1.47 0.000 100.00 PASS/ &%
BO7 20.679 1.50 20.678 1.50 0.005 100.00 PASS/ &%
B08 20.684 1.47 20.684 1.46 0.000 99.32 PASS/ &1
B09 20.679 1.50 20.679 1.50 0.000 100.00 PASS/ &%
B10 20.670 1.47 20.670 1.47 0.000 100.00 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TR AR, R DL TEE KR

Test T.5: External short circuit M5 5 Ml

Test method MR H¥E:

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

TR FE S B AN TR LR BIMEIR 67 £ 4 °C Ja, FREAT AN . BRI R g TR i i R Ase i, IR R #0F
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ATES o WX AN PAG TCIRHEAT, 82/ B AT/ Ly B 1] 2570 6 /N, K HUEVRITR H Tt R it B ) 22 12 /s
b o SRJEFE AR TE 5724 CHEE M 22 — N/ T 0.1 QA SN HL I Ji 6 .

This short circuit condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

FE bl fE 3] 57+4°C 2 )5, F BRI (B TR RFEE 1 /N, RS r b Jo 2% iR B2 T B 3 e IR T — B UIR T 57+4°C,
Requirement E3K:
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no

disassembly, no rupture and no fire during the test and within six hours after the test.

FORKE M AMR IR Z AL 170°C, Hik% /56 /NS A Joifik, JEmii, oK.

Data®idE:

No. Peak temperature(‘C) No disassembly, No rupture and no fire
i H e B Toffti . ToRE 2RI TERT K
BO1 58.6 PASS/ &%

B02 58.4 PASS/ &%

B03 58.3 PASS/ &%

B04 58.5 PASS/ &%

B05 58.7 PASS/ &%

B06 58.2 PASS/ &%

BO7 58.4 PASS/ &%

B08 58.2 PASS/ &%

B09 58.6 PASS/ &%

B10 58.5 PASS/ &%

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)#EH (EH TFEAARN/MT
18 ZRMRFER BB ith)/BF R CEAH TR . 485, B/ AHEMER/NF18 2R Bit)

Test procedure J[AFEFF— Impacti&il:

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.

FHARIGRE S BAE e Pl b, B — AR EA D T 7emf 316 BN S a0i BiE il BE PO S, K — 2 N9.1kg
A N6 1+2.5cm Y BEV& R FE o A DI BB 5P P47, SHUEAE AT O EA215.820.1 2K i
TR B R FE i 2 — .

Test ProcedurefliXf2/F— Crush#f[E:
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A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed

of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.
(a) The applied force reaches 13 KN + 0.78 KN;
Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

KRR BAE ISP I Z A 55, BYE BT INCR, 1R 58 — Al s B i R 29 01 B JROK/RD . $F IR Rt
17, BREHILLN =MiEhz —:

()i fin ¥ 77535 $13KN+ 0.78KN:;
(D) b Y FELS N B 22 /0 100 24K s
(C)FE M AR T Ak S 4R )5 B2 () 50% B LA I

PN T B il N A S B ) — TR B, L0/ T A it S P IR Tt s, (BRI TR s 2 N5 L)
Trla s . B A2 — IR k.

Requirement E3R:

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly and no fire during the test and within six hours after this test.

FORFE i Y B e R IR AN 170°C, Hotle 5 61/ 2 PRI b To R A4 AT TS K

DataZiZ (Crush ¥fJE) :

No. Peak temperature(C) No disassembly, No fire
TS B e i B Toffk. Tokd K
CO01 25.6 PASS/& 1%
C02 251 PASS/ &%
C03 25.8 PASS/ &%
C04 25.3 PASS/ %
CO05 25.4 PASS/ %
C06 25.8 PASS/& 1%
co7 253 PASS/& 1%
Cco8 251 PASS/ &%
C09 25.6 PASS/ &%
C10 253 PASS/ &%

Test T.7: Overcharge i3 E R
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Test procedure JAFEF:
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
PA2 f5 it | HEFF (1) e KRR 42 70 B HL IR FF it 7R v, AR e /) L S A
(@)U ] ZXHER 1070 F S AN 18V, AN B/ 70 S A% T Kb 5 B oK 7t FL RS R 1 5 B 22V 2 T )
BUNE
(D) ST ZCHER 1 70 i S BRI 18V, AR A fi /N 78 R P BEAZ . 2485 9 | 505 8 B K 78 FEL L
205 CHIMEIREE T, IR RRE24 /i,
Requirement E3R:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

FORFE AR RIG T ANRKE S 7 RN TR TEHE K

Data#(#E:

No. No disassembly, No fire
UTR) TofffA . ok
B11 PASS/ &%
B12 PASS/ &%
B13 PASS/ &%
B14 PASS/ &%
B15 PASS/ &%
B16 PASS/ &%
B17 PASS/ &%
B18 PASS/ &%

Test T.8: Forced discharge (for cell)3& i H

Test procedurelliRfEF:

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CHIMBERIE , HFEMIERAE12V (B EYR Eab AT b, B R R R S R AN IR AT T4 H
T 3 R A A R e R L LA

Xof T4 S AR T FEL PR DU R R A o R T — N DL TEC A0 LB, A5 — R i P SR A S P [ 45 T 0 5 R Rk DA 4
I 3 LA
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RequirementER
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and

within seven days after the test.

FORFE AR IR T ANRK S 7 RN TR TEHE K

Data#{(#z:

No. No disassembly and no fire
CIRe] TR, Joke K
C11 PASS/&i%
C12 PASS/&%
C13 PASS/& 1%
C14 PASS/ &%
C15 PASS/&i%
C16 PASS/&i%
c17 PASS/& 1%
Cc18 PASS/ &%
C19 PASS/ &%
C20 PASS/&i%
Cc21 PASS/&%
C22 PASS/& 1%
C23 PASS/ &%
C24 PASS/ &%
C25 PASS/&%
C26 PASS/&%
c27 PASS/& 1%
C28 PASS/ &%
C29 PASS/& %
C30 PASS/&i%
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Important Notice
ey =R
1. The test report is invalid without the official stamp of LCS.
AR FILCSH & AL

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

A HEAAEN RN RER AL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.

RLLCSPH AR, AFFE 2 AR & 15
4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MEFAL, Sl BH. BH. Re SRR ST 2B b & B e
5. Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

PR AE BANE PUE S AR BE, AT R S 1t .
6. The test report is valid for the tested samples only.

AR A AR AR PR A 2
7. The Chinese contents in this report are only for reference.

AR H R A FEN S
8. Objections to the test report must be submitted to LCS within 15 days.

R G A AU MTWREIRE Z HE1S RN FA R T .

***End of report***
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